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Received:06/28/2019 (Completed: 08/02/2019 |Letter: N JR | P.O#: Test Report #: 3-33244-0-

Client's Lot No.: 001. Treated. Date of Mfg.: 05/21/2019. Composition: | ENEEEEEE. V/cicht: 2,20 Ibs.
Identification| Product End Use: 12/31/2019.

Tested For: Camille E, Ferber Key Test: NFPA 701-2019 TM#1 275
Ferber Group LLC
16192 Coastal Hwy Tel: 1-(864)-778-8888 Ext:
Lewes, DE 19958 Fax: 1-( )- -

REMARKS :

[x] Flames did not project above the top of the specimen.
[ 1 Flames projected above the top of the specimen; Specimen #'s
[x] Other: Partical board cut to 15" x 6" x 0.403" submitted by client for TM#1l.

FATLURE CRITERIA: As cited by NFPA 701 - 2019 Edition Test Method #1

Weight Loss (percent)
Flaming Drip/Debris =  --------mcooomooooooen e
Afterflame (Mean) Mean Individual Specimen

* Exceeds 2 seconds Exceeds 40% Exceeds Mean + 3 SD

CONCLUSION: Based on the Results on page 1 and the above Failure Criteria cited by NFPA 701 - 2019
Edition Test Method #1, the item tested:

[x] Passes; [ ] Fails; [ ] Requires testing of 10 additional specimens
i.e. only one individual specimen failure was noted

* Afterflame is required to be recorded; however, the NFPA document does not factor
it into the Failure Criteria reporting requirements. It should be noted that
excessive afterflames could be cause for rejection by local fire authorities
performing "match" field tests.

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance
with the procedures and equipment specified above.
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The results contained in this report relate only to item(s) tested. The test report shall not be
reproduced, except in full, without written approval from Govmark.



